BOM# |Knolly Item# Knolly Item Description
1 01.12.0026 |Bolt (Socket Cap M8*45mm) - Upper shock
& 07.03. 0002 3001V-2RS bearing main pivot at BB
3 01.12.0017 |Bolt(Ti Pivot Axle Cap M8*27mm)
4 01.12.0008 |Push Link"R" WC
] 01.12.0009 |Push Link"L" WC
6 01.12.0011 |Rocker Link WC -
[ 01.12.0007 |Swing Link"R" WC
8 01.12. 0006  |Swing Link"L" WC
11 07.03.0010 |Bearing (6900-2Rs)
12 01.12.0038 |Cable port rubber seal - ST
13 01.06.0045 |Bolt(Csk M6*16mm)
14 01.12.0005 |Mounting Bracket - Front Derailleur
15 01.12.0018 |Bolt (Pivot axle cap M8*45mm)
16 01.12.0031 |Bolt(Ti Pivot axle cap M&*16mm)
17 01.12.0013 |Axle Titanium M8*70mm - Rocker link
18 01.12.0015 |PL/SL Top hat Axle
19 01.12.0016  |PL/SL Axle washer
20 07.03.0006 |Bushing (lgus LFM 1012-05)
21 01.12.0027 Bolt (Socket Cap M6*38mm) - lower shock
22 01.12.0032 |Chain stay protector
23 07.03.0004 |Bearings (608-2Rs)
24 01.12.0023 |Down tube protector (yellow)
24 01.12.0022 |Down tube protector (black)
25 01.12.0020  |Battery cover
26 01.12.0028 |Bolt (Button head M5*12mm) - DT Protector
27 07.03.0003 |Bearing (6000-2Rs)
28 01.12.0014 |Bearing spacer
29 01.12.0024 |Bolt (Button head M5*25mm) - DT protector
30 01.09.0021  |T-nut(SS M6*4.75mm) -PL/SL
31 01.09.0018 |Push link/Swing Link Axle
32 01.09.0020 |Axle Bolt (M6*19.5mm) - PL/SL
33 01.06.0018 |Main Pivot Axle
34 01.06.0040 |Main pivot male bolt M8*1.25P*16
35 01.12.0030 |Pivot axle for M5*21mm - CS/ SS Pivot
36 01.12.0029  [T25 M5 Bearing Cap
37 01.06.0043 |Bolt(Csk T25 M5*25mm) - CS/SS pivot
38 07.01.0005 |Derailleur Hanger
39 01.12.0019 |DT Swiss Axle - 142x12mm
40 01.12.0033 |Cable port cover - ST
41 01.12.0012 |Lower shock mount insert DriveSide
44 07.02.0013 |Cable guide plug
45 07.01.0009 |Bolt(Csk T25 M5*12mm) - Hanger bolts
48 01.12.0003  |T-nut(SS M&*2 WC)- Lower shock WC
49 01.10.0004 |Internal cable door
50 01.12.0036 |Cable door grommet (4mm)
H2 01.12.0037 |Cable door grommet (4/5mm)
54 01.10.003 Bolt (Button head M4*10mm)
a7 01.06.0042 |Bolt- Button head - T25 (M5*10mm)
10 01.09.0023 |Bolt (M6*16mm)
46 01.09.0026 |Cable clamp single (outer)
47 01.09.0026 |Cable clamp single (inner)
20 01.12.0036 |Cable door grommet (4mm)
ol 01.12.0034 |Cable door grommet (Smm)
52 01.12.0037 |Cable door grommet (4/5mm)
23 01.12.0035 |Internal cable door grommet (4/4mm)




